

子宮癌肉腫

IP 療法

			Day	1	2	3	4	5	28
IFM	イホマイド	1500mg /m ²	点滴静注	↓	↓	↓	↓	↓			
CDDP	シスプラチン	20mg /m ²	点滴静注	↓	↓	↓	↓	↓			
28日(4週)1コース											

IFM 療法

			Day	1	2	3	4	5	28
IFM	イホマイド	1500mg /m ²	点滴静注	↓	↓	↓	↓	↓			
28日(4週)1コース											

Nogitecan 療法

			Day	1	2	3	4	5	28
Nogitecan	ハイカムチン ^{*用時}	1.5mg /m ²	点滴静注	↓	↓	↓	↓	↓			
※年齢、腎機能、骨盤照射歴によって減量必要											
28日を1コース											

weekly TC療法

			Day	1	...	8	...	15	...	22	...
CBDCA	カルボプラチン	AUC=5	点滴静注	↓							
PAC	パクリタキセル	70mg /m ²	点滴静注	↓		↓		↓			
28日(4週)1コース											